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in this research work the effect of substitution of Cu atom
with Li in the BierzCaCuzOB on the superconductivity of the malerial
was studied . The samples with the atomic constituents of BierECaz
Cuz_xLian where x = 0 to Q.3 were prepared by means of solid reaction
from the starting compounds EiZOa 0 LiZCO3 3 SrCOa 4 CaCO3 and / Cul.
The well-mixed powder was calcined at temperatures in the rande of 740-
-850 °C for 30 hours and then pressed in to pellets.These pellets
were consequently sintered at temperatures between 740 - 880n ¢ in
air for 24 - 48 hours and rapidly quenched down to room temperature.
Most of +the sample showed Meissner effect at +the boiling peoint of
liquid nitrogen . The critical +temperature measurement was carris
out by means of four-piont probe and found +that it depended on
the concentration of Li;pellet forming pressure and sintering time .
The highest Tc of 90.6 K found in the sample with x = 0.05,with pellet
forming pressure of 3 ton / sgqg.cm. and sintering time of 36 hours,
Crystal structure of the samples were identified by means of X-ray
diffraction to be orthorhombic with a = 3.83 A b = 3,838 A~ and
¢ = 30.56A forx=0 and a =3.81 A b =23.83 A and c = 30.66 A"

for & = 0.05 .



